
701 Enduro LR 2020 <2020><US><F2675T2>
ACCESSORY PACK

54237

Pos Part Number Description Additional Text Quantity

0 27012008000 Passenger grip, left 1.00

0 27012009000 Passenger grip, right 1.00

0 0035080406 AH-COLLAR SCREW M8X40 ISA45 4.00

0 27003138050 HEEL PROTECTOR LS 1.00

0 27003139050 HEEL PROTECTOR RS 1.00

0 0025080126 HH collar screw M8x12 TX40 4.00

0 78003040033 FOOTREST L/S + R/S CPL. 09 1.00

0 0125060003 WASHER DIN0125-A 6,4 4.00

0 0985060003 Self lock. nut DIN985-M6-A2 4.00

0 80312002000 DOCUMENTS BAG HUSQVARNA 1.00

0 HQV0051E HQV OSP folder 2018 1.00

0 HQV0110 Pen 1.00

0 00063004107 SPIRALHÜLSEN EXC 2.00

0 7690304803301 Rear footpeg bracket left cmpl 1.00

0 7690304903301 Rear footpeg bracket right cmp 1.00

0 0025080166 HH COLLAR SCREW M8X16 TX40 4.00

0 27003090044 SKID PLATE CPL. 1.00

0 76902079044 Mounting kit handguard 1.00

0 00063004108 Bubble wrap blanks 80MY 2.00

0 00063004012 HEADLIGHT MASK BOX 1.00

0 58412080300 REFLECTOR YELLOW ''CEV'' ONLY USA & AUS 2.00

0 76503025000 RUBBER SIDE STAND 1.00

0 0024060206 HH collar screw M6x20 TX30 4.00

0 00063004202 PRINT LABEL 60X51 MM 1.00

0 58412040100 Rear view mirror, left/right 2.00

0 25102082044AB Handguard cmpl. 1.00

0 HQV170045INT Notepad 1.00

0 HQV0052E HQV PG&A Street Folder 1.00



0 00063004204 Self-ad. stkr. 100X200 mm, per 2.00

1 3402404EN Owner´s manual 701 Enduro LR U 1.00

29 27029099000 VEHICLE TOOLS 1.00

31 50329080100 WRENCH SW=17/21/27/32 B&F 1.00


